
PARTS
MANUAL
MODEL
SGX75

RGH75053000

04/15



Subaru Industrial Power Products
905 Telser Road - Lake Zurich, IL 60047 - Phone 847-540-7300 - Fax 847-438-5012
e-mail: sales@subarupower.com - www.subarupower.com © 2012 Subaru Industrial Power Products

SGX75 - 2 - 04/15



Group Name Page

100 Crankcase.............................................................................................................................................6

200 Crankshaft............................................................................................................................................8

2200 Generator..........................................................................................................................................10

2300 Base Frame......................................................................................................................................12

2400 Control..............................................................................................................................................14

2600 Fuel & Lubricant...............................................................................................................................16

2700 Muffler...............................................................................................................................................18

2900 Accessory Label...............................................................................................................................20

300 Intake & Exhaust.................................................................................................................................22

315 Intake & Exhaust.................................................................................................................................26

400 Governor.............................................................................................................................................28

500 Cooling & Starting...............................................................................................................................30

520 Cooling & Starting...............................................................................................................................32

600 Fuel & Lubricant.................................................................................................................................34

640 Carburetor...........................................................................................................................................36

700 Electric Device....................................................................................................................................38

720 Electric Device....................................................................................................................................40

730 Electric Device....................................................................................................................................42

770 Electric Device....................................................................................................................................44

900 Accessory...........................................................................................................................................46

04/15 - 3 - SGX75

Group Index



Part Number Index.....................................................................................................................48

Part Description Index...............................................................................................................49

SGX75 - 4 - 04/15

Group Index LB



This Page Intentionally Left Blank

04/15 - 5 - SGX75

Group Index  (continued)



SGX75 - 6 - 04/15

100 Crankcase



RemarkQtyDescriptionPart Number.Ref

1CRANKCASE CPxxx-xxxxx-xx10

2VALVE GUIDExxx-xxxxx-xx20

1STEM SEALxxx-xxxxx-xx26

1RETAINER PLATExxx-xxxxx-xx28

1OIL SEAL044-03500-9130

1BALL BEARINGxxx-xxxxx-xx40

2PIPE KNOCK277-15011-0350

2STUD010-50603-5160

2STUD010-50802-9070

1OIL SEALxxx-xxxxx-xx75

1PLUG040-11400-3080

2GASKET021-11400-2090

1MAINBEARING COVERxxx-xxxxx-xx210

1OIL SEAL044-03500-91220

1BALL BEARINGxxx-xxxxx-xx230

1GOVERNOR GEAR CPxxx-xxxxx-xx250

1GOVERNOR SLEEVE CP277-41902-01260

2FLANGE BOLT001-04083-50631

1ROCKER COVER CP20B-15501-01680

1GASKETxxx-xxxxx-xx280

2OIL GUAGE AYxxx-xxxxx-xx285

8FLANGE BOLTxxx-xxxxx-xx300

1CYLINDER HEAD AYxxx-xxxxx-xx610

1GASKET(HEAD)xxx-xxxxx-xx620

1ROCKER COVER CPxxx-xxxxx-xx680

1GASKET(ROCKET COVER)xxx-xxxxx-xx690

2DOWEL PINxxx-xxxxx-xx700

4FLANGE BOLTxxx-xxxxx-xx710

4FLANGE BOLT011-00600-20710

04/15 - 7 - SGX75

100 Crankcase



SGX75 - 8 - 04/15

200 Crankshaft



RemarkQtyDescriptionPart Number.Ref

1CRANKSHAFT CPxxx-xxxxx-xx10

1WOODRUFF KEYxxx-xxxxx-xx70

1CONNECTING ROD AYxxx-xxxxx-xx310

2FLANGE BOLTxxx-xxxxx-xx320

1PISTON PINxxx-xxxxx-xx350

1PISTONxxx-xxxxx-xx360

1PISTON RING SET20B-23501-07370

1PISTON RING SET20B-23502-07371

1PISTON RING SET20B-23503-07372

2CLIPxxx-xxxxx-xx380

04/15 - 9 - SGX75

200 Crankshaft



SGX75 - 10 - 04/15

2200 Generator



RemarkQtyDescriptionPart Number.Ref

1FRONT BRACKET37GF60H7131A11

4HEXAGON FLANGE BOLT M8X2537G95822080252

1ROTOR AY37GF60H7160003

1SPRING WASHER37G92902103004

1HEXAGON BOLT M10X26037G97028102605

1STATOR AY37GF60H7150106

1STATOR COVER37GF60H7153007

1REAR BRACKET37GF60H7131108

4FLANGE BOLT37D90105061409

1BRUSH37GF60TS0010010

1BASE37GF60H72200011

6BOLT M5X1637E958020501612

1END COVER37GF60H71740013

1AVR37GF60H722A0014

2HEXAGON BOLT M6X1037G958020601015

8SCREW M6X1237G901590683416

04/15 - 11 - SGX75

2200 Generator



SGX75 - 12 - 04/15

2300 Base Frame



RemarkQtyDescriptionPart Number.Ref

1FRAME37GF60F2810101

2CLIP37E9290212D002

4WASHER37E92902163003

2WHEEL37EF29F289A004

2SHAFT WHEEL37EF29F6110005

8FLANGE BOLT M8X1637G95802080166

8NUT FLANGE M837E95702085007

2HEXAGON NUT M1037G95702105008

2MOUNT37GF60F2891009

2NUT FLANGE M837E957020850010

1SUS FLANGE BOLT M6X1037G958800601011

1SUS FLANGE NUT37G957800650012

2HEXAGON NUT M1037G957021050013

2SUPPORT FEET37EF29F61200014

2RUBBER FEET37EF29F61700015

2FLANGE BOLT M6X2537E958020602516

1BATTERY37GF60H81990017

1BATTERY PLATE37GF60H21360018

2HEXAGON FLANGE BOLT M6X1237G958220601219

4FLANGE BOLT M8X1637G958020801620

2MOUNT37G7CCF28910021

2HEXAGON NUT M1037G957021050022

2RUBBER HANDLE37EF29F61400023

2HANDLE37EF29F61040024

2NUT FLANGE37E95A280860025

4NYLON WASHER37DF24F61410026

2HANDLE BRACKET37EF29F61010027

2HEXAGON FLANGE BOLT M8X6037G958220806028

2PIN37EF29F61540029

2HANDLE PLUG37EF29F61410030

2SPACER37G7CAF417H0031

2RUBBER GASKET37GF42H71590032

04/15 - 13 - SGX75

2300 Base Frame



SGX75 - 14 - 04/15

2400 Control



RemarkQtyDescriptionPart Number.Ref

4BOLT M6X2037E98502060201

1CONTROL PANEL CP37GF60H7249102

1CONTROL BOX37GF42H7213103

6BOLT37E97702405164

1HOUR METER37GF29H724A005

4BOLT37E98502040126

1NUT M637D90179063007

1SUS FLANGE NUT37G95780065008

2BOLT37E98502040129

4BOLT37E985020300510

2BOLT37E985020401211

1SWITCH20A-06602-0012

1BOLT M6X2037D901010648413

2AC CONCENT,GFCI37GF29H72210014

4NUT FLANGE37E901790480015

2BREAKER37GF60H72030016

1CONCENT37GD68H7221B017

2NUT FLANGE37E901790480018

1BREAKER 27A 2P37GF60H72041019

2NUT FLANGE37E901790480020

1CONCENT37GD68H7221B121

1WIRE HARNESS37GF60H72261022

1KEY20A-06602-0823

04/15 - 15 - SGX75

2400 Control



SGX75 - 16 - 04/15

2600 Fuel & Lubricant



RemarkQtyDescriptionPart Number.Ref

1FUEL TANK37GF42F4110101

2RUBBER,TANK37EF29F4181002

1FILTER37DF24F4167003

1FUEL TANK CAP37D7XCF4610014

1FUEL GAUGE37GF42H5710005

2BOLT M6X1237D97002060126

2WASHER 637D90201068597

1FUEL COCK37D7CNF4500008

1FUEL PIPE,EPA37GF42F4311109

2CLAMP37G904671080010

1FLANGE BOLT M6X1637G958020601611

1BRACKET37GF42F28410012

1CANISTER37GF42F41700013

2CLAMP37G904670780014

1FUEL PIPE37GF42F43130015

1CLAMP37G904671080016

1FUEL PIPE37GF42F43120017

1BRACKET37GF42F28411018

2RUBBER GASKET37GF42H71590019

1CLAMP37G904671180020

04/15 - 17 - SGX75

2600 Fuel & Lubricant



SGX75 - 18 - 04/15

2700 Muffler



RemarkQtyDescriptionPart Number.Ref

4HEXAGON BOLT M6X1037G95802060101

1MUFFLER SHOCK PAD37G7CAE4737002

2HEXAGON NUT M837GR30E9003003

1EXHAUST PIPE37GF60E4611004

2SUS FLANGE BOLT M8X2537G97082082255

1MUFFLER COVER37GF42E4718106

4HEXAGON FLANGE BOLT M6X837G95802060087

1MUFFLER SHOCK PAD37G7CCE4737008

1MUFFLER GUARD37GF42E4728009

1SPARK ARRESTER37GF42E47860010

1SCREW M3.5×537GF29H65710011

1MUFFLER37GF60E47111012

04/15 - 19 - SGX75

2700 Muffler



SGX75 - 20 - 04/15

2900 Accessory Label



RemarkQtyDescriptionPart Number.Ref

1LABEL,WARNING37GF29F415A101

1LABEL,NOISE37EF29F4235003

1LABEL,OIL LEVEL WARNING37GF29F8177004

1LABEL,WARNING37GF29F4877005

1LABEL,CAUTION37GF29F4162106

1LABEL(FUEL COCK)37DF24F4191007

1LABEL,TRADE MARK37GF29F4161008

1LABEL,TRADE MARK37GF60F416M009

1LABEL,SPEC37GF60F41631010

04/15 - 21 - SGX75

2900 Accessory Label



SGX75 - 22 - 04/15

300 Intake & Exhaust



RemarkQtyDescriptionPart Number.Ref

1CAMSHAFT AYxxx-xxxxx-xx12

1PIN(CAM SHAFT)CPxxx-xxxxx-xx23

1O-RINGxxx-xxxxx-xx27

1SPRING PINxxx-xxxxx-xx34

1RELEASE LEAVER277-36401-1335

1CLIPxxx-xxxxx-xx37

1RETURN SPRING20B-38701-0338

1ROLL PINxxx-xxxxx-xx48

2VALVE SPRINGxxx-xxxxx-xx60

2SPRING RETAINERxxx-xxxxx-xx70

1INTAKE VALVExxx-xxxxx-xx80

1EXHAUST VALVExxx-xxxxx-xx90

4COLLET-VALVExxx-xxxxx-xx95

1TIMING CHAIN CPxxx-xxxxx-xx150

1TENTIONER277-36911-03160

1SPRING(TENTIONER)277-37101-03163

1PIN(TENTIONER)277-36902-03166

1CHAIN GUIDE277-36913-13170

1PIN(ROCKER)CPxxx-xxxxx-xx200

1CLIPxxx-xxxxx-xx202

1ROCKER ARM(IN)AYxxx-xxxxx-xx220

1ROCKER ARM(EX)AYxxx-xxxxx-xx225

1ADJUST SCREW014-90500-20230

1ADJUST SCREW014-90500-20231

1NUT017-00500-30240

1NUT017-00500-30241

1FLANGE BOLT011-00600-20290

1GASKET CP(MUFFLER)270-35201-01340

1GASKET(MUFFLER)xxx-xxxxx-xx340

1FLANGE NUT002-38080-00350

1EXHAUST PIPE CPxxx-xxxxx-xx405

1STUDxxx-xxxxx-xx415

1GASKET 3xxx-xxxxx-xx538

1INSULATOR CPxxx-xxxxx-xx540

1GASKET 2xxx-xxxxx-xx550

1GASKET 1xxx-xxxxx-xx560

2FLANGE NUT002-38060-00570

1FLANGE BOLT001-04061-60580

1RUBBER PIPExxx-xxxxx-xx850

04/15 - 23 - SGX75

300 Intake & Exhaust



RemarkQtyDescriptionPart Number.Ref

1SPONGE PROTECTOR20B-69001-H3855

SGX75 - 24 - 04/15

300 Intake & Exhaust



This Page Intentionally Left Blank

04/15 - 25 - SGX75



SGX75 - 26 - 04/15

315 Intake & Exhaust



RemarkQtyDescriptionPart Number.Ref

1AIR CLEANER AYxxx-xxxxx-xx510

1CHOKE LABEL073-20044-30-6

1BODY CPxxx-xxxxx-xx-200

1COVERxxx-xxxxx-xx-250

1BOLTxxx-xxxxx-xx-275

1ELEMENTxxx-xxxxx-xx-520

04/15 - 27 - SGX75

315 Intake & Exhaust



SGX75 - 28 - 04/15

400 Governor



RemarkQtyDescriptionPart Number.Ref

1GOVERNOR SHAFT CPxxx-xxxx-xx20

1WASHERxxx-xxxxx-xx26

1GOVERNOR RODxxx-xxxxx-xx30

1ROD SPRINGxxx-xxxxx-xx40

1CLIPxxx-xxxx-xx50

1CLIPxxx-xxxxx-xx51

1BOLT AND WASHER AY001-14062-5060

1NUT018-60600-2070

1GOVERNOR SPRINGxxx-xxxxx-xx80

1SPEED CONTROL LEVERxxx-xxxxx-xx310

1SCREW004-31064-00360

1NUT002-27060-00370

1NUTxxx-xxxxx-xx370

1CLAMPxxx-xxxxx-xx395

1SELF LOCK NUT002-35060-00450

1FLANGE BOLT011-00600-20485

04/15 - 29 - SGX75

400 Governor



SGX75 - 30 - 04/15

500 Cooling & Starting



RemarkQtyDescriptionPart Number.Ref

1LABEL(TRADE MARK)X73-20060-9020

1BLOWER HOUSING CPxxx-xxxxx-xx10

1LABEL(WARNING)X73-20057-6025

4FLANGE BOLT011-00600-2040

2FLANGE BOLT011-00600-1081

3FLANGE BOLT011-00600-2082

1BAFFLE 2(HEAD)xxx-xxxxx-xx61

1DUCT CASExxx-xxxxx-xx62

1FLANGE BOLT014-00600-2080

1COOLING BLOWERxxx-xxxxx-xx110

4BOLT AND WASHERxxx-xxxxx-xx220

04/15 - 31 - SGX75

500 Cooling & Starting



SGX75 - 32 - 04/15

520 Cooling & Starting



RemarkQtyDescriptionPart Number.Ref

1RECOIL STARTER AYXXX-XXXXX-XX210

04/15 - 33 - SGX75

520 Cooling & Starting



SGX75 - 34 - 04/15

600 Fuel & Lubricant



RemarkQtyDescriptionPart Number.Ref

1CLAMP056-60002-50185

2FLANGE NUT002-38080-0060

04/15 - 35 - SGX75

600 Fuel & Lubricant



SGX75 - 36 - 04/15

640 Carburetor



RemarkQtyDescriptionPart Number.Ref

1CARBURETOR AYxxx-xxxxx-xx210

04/15 - 37 - SGX75

640 Carburetor



SGX75 - 38 - 04/15

700 Electric Device



RemarkQtyDescriptionPart Number.Ref

1FLYWHEEL CPxxx-xxxxx-xx10

1IGNITION COIL CPxxx-xxxxx-xx11

1CHARGE COIL CPxxx-xxxxx-xx15

1RING GEARxxx-xxxxx-xx20

2BOLT AND WASHERxxx-xxxxx-xx30

2SCREW AND WASHERxxx-xxxxx-xx35

1WIRE 1 CPxxx-xxxxx-xx50

1CLAMP CPxxx-xxxxx-xx75

1FLANGE BOLTxxx-xxxxx-xx78

1SPARK PLUG065-01401-50100

1SPARK PLUG CAPxxx-xxxxx-xx110

1MAGNETO AYxxx-xxxxx-xx812

04/15 - 39 - SGX75

700 Electric Device



SGX75 - 40 - 04/15

720 Electric Device



RemarkQtyDescriptionPart Number.Ref

1WIRE 5 CP277-73105-0151

1NUT002-17080-00121

1SPRING WASHERxxx-xxxxx-xx122

1BRACKET(SEL) CPxxx-xxxxx-xx125

2BOLT CP,STARTERxxx-xxxxx-xx130

3FLANGE BOLT011-00600-20135

2WASHERxxx-xxxxx-xx150

1LABEL(BATTERY)073-20044-80190

1SWITCH006-00003-30220

1DIODE RECTIFIER CP277-71401-01230

1SCREW AND WASHER AY004-35061-00240

04/15 - 41 - SGX75

720 Electric Device



SGX75 - 42 - 04/15

730 Electric Device



RemarkQtyDescriptionPart Number.Ref

1STARTING MOTOR AYxxx=xxxxx-xxx120

04/15 - 43 - SGX75

730 Electric Device



SGX75 - 44 - 04/15

770 Electric Device



RemarkQtyDescriptionPart Number.Ref

1OIL SENSOR CP279-76301-61700

1FLOAT C/U CP10KU3-11076-01705

1SHIELD PLATE (O/S)277-75801-03733

2FLANGE BOLT001-04061-40740

2TAPPING SCREW015-00400-90741

1WIRE CLAMP20B-75501-03770

1CLAMP056-60002-50771

1TAPPING BOLT015-20600-90775

1FLANGE BOLT011-00600-10776

04/15 - 45 - SGX75

770 Electric Device



SGX75 - 46 - 04/15

900 Accessory



RemarkQtyDescriptionPart Number.Ref

1ACCESSORY TOOL KIT20B-90301-H010

04/15 - 47 - SGX75

900 Accessory



The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

PagePart Number

45001-04061-40 ............
23001-04061-60 ............
7001-04083-50 ............
29001-14062-50 ............
41002-17080-00 ............
29002-27060-00 ............
29002-35060-00 ............
23002-38060-00 ............
23, 35002-38080-00 ............
29004-31064-00 ............
41004-35061-00 ............
41006-00003-30 ............
7010-50603-51 ............
7010-50802-90 ............
31, 45011-00600-10 ............
7, 23, 29, 31, 41011-00600-20 ............
31014-00600-20 ............
23014-90500-20 ............
45015-00400-90 ............
45015-20600-90 ............
23017-00500-30 ............
29018-60600-20 ............
7021-11400-20 ............
7040-11400-30 ............
7044-03500-91 ............
35, 45056-60002-50 ............
39065-01401-50 ............
27073-20044-30 ............
41073-20044-80 ............
1520A-06602-00 ............
1520A-06602-08 ............
720B-15501-01 ............
920B-23501-07 ............
920B-23502-07 ............
920B-23503-07 ............
2320B-38701-03 ............
2420B-69001-H3 ...........
4520B-75501-03 ............
4720B-90301-H0 ...........
23270-35201-01 ............
7277-15011-03 ............
23277-36401-13 ............
23277-36902-03 ............
23277-36911-03 ............
23277-36913-13 ............
23277-37101-03 ............
7277-41902-01 ............
41277-71401-01 ............
41277-73105-01 ............
45277-75801-03 ............
45279-76301-61 ............
1737D7CNF450000 ......
1737D7XCF461001 .......
1537D9010106484 ........
1137D9010506140 ........
1537D9017906300 ........
1737D9020106859 ........
1737D9700206012 ........
1737DF24F416700 .......
2137DF24F419100 .......
1337DF24F614100 .......
1537E9017904800 ........
1337E9290212D00 .......
1337E9290216300 ........
1337E9570208500 ........
1137E9580205016 ........
1337E9580206025 ........

PagePart Number

1337E95A2808600 ........
1537E9770240516 ........
1537E9850203005 ........
1537E9850204012 ........
1537E9850206020 ........
1337EF29F289A00 .......
1737EF29F418100 ........
2137EF29F423500 ........
1337EF29F610100 ........
1337EF29F610400 ........
1337EF29F611000 ........
1337EF29F612000 ........
1337EF29F614000 ........
1337EF29F614100 ........
1337EF29F615400 ........
1337EF29F617000 ........
1937G7CAE473700 ......
1337G7CAF417H00 ......
1937G7CCE473700 ......
1337G7CCF289100 ......
1137G9015906834 ........
1737G9046707800 ........
1737G9046710800 ........
1737G9046711800 ........
1137G9290210300 ........
1337G9570210500 ........
13, 1537G9578006500 ........
1937G9580206008 ........
11, 1937G9580206010 ........
1737G9580206016 ........
1337G9580208016 ........
1337G9582206012 ........
1137G9582208025 ........
1337G9582208060 ........
1337G9588006010 ........
1137G9702810260 ........
1937G9708208225 ........
1537GD68H7221B0 ......
1537GD68H7221B1 ......
2137GF29F415A10 .......
2137GF29F416100 .......
2137GF29F416210 .......
2137GF29F487700 .......
2137GF29F817700 .......
1937GF29H657100 .......
1537GF29H722100 .......
1537GF29H724A00 ......
1937GF42E471810 .......
1937GF42E472800 .......
1937GF42E478600 .......
1737GF42F284100 .......
1737GF42F284110 .......
1737GF42F411010 .......
1737GF42F417000 .......
1737GF42F431110 .......
1737GF42F431200 .......
1737GF42F431300 .......
1737GF42H571000 .......
13, 1737GF42H715900 .......
1537GF42H721310 .......
1937GF60E461100 .......
1937GF60E471110 .......
1337GF60F281010 .......
1337GF60F289100 .......
2137GF60F416310 .......
2137GF60F416M00 ......
1337GF60H213600 .......

PagePart Number

1137GF60H713110 .......
1137GF60H7131A1 ......
1137GF60H715010 .......
1137GF60H715300 .......
1137GF60H716000 .......
1137GF60H717400 .......
1537GF60H720300 .......
1537GF60H720410 .......
1137GF60H722000 .......
1537GF60H722610 .......
1137GF60H722A00 ......
1537GF60H724910 .......
1337GF60H819900 .......
1137GF60TS00100 .......
1937GR30E900300 .......
45KU3-11076-01 ...........
31X73-20057-60 ............
31X73-20060-90 ............
29xxx-xxxx-xx ................
33XXX-XXXXX-XX ........
7, 9, 23, 27, 29, 
31, 37, 39, 41

xxx-xxxxx-xx ..............

43xxx=xxxxx-xxx ...........

SGX75 - 48 - 04/15

Part Number Index



The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is used
on.

A
AC CONCENT,GFCI.....15
ACCESSORY TOOL KIT.....47
ADJUST SCREW.....23
AIR CLEANER AY.....27
AVR.....11

B
BAFFLE 2(HEAD).....31
BALL BEARING.....7
BASE.....11
BATTERY.....13
BATTERY PLATE.....13
BLOWER HOUSING CP.....31
BODY CP.....27
BOLT.....15, 27
BOLT AND WASHER.....31, 39
BOLT AND WASHER AY.....29
BOLT CP,STARTER.....41
BOLT M5X16.....11
BOLT M6X12.....17
BOLT M6X20.....15
BRACKET.....17
BRACKET(SEL) CP.....41
BREAKER.....15
BREAKER 27A 2P.....15
BRUSH.....11

C
CAMSHAFT AY.....23
CANISTER.....17
CARBURETOR AY.....37
CHAIN GUIDE.....23
CHARGE COIL CP.....39
CHOKE LABEL.....27
CLAMP.....17, 29, 35, 45
CLAMP CP.....39
CLIP.....9, 13, 23, 29
COLLET-VALVE.....23
CONCENT.....15
CONNECTING ROD AY.....9
CONTROL BOX.....15
CONTROL PANEL CP.....15
COOLING BLOWER.....31
COVER.....27
CRANKCASE CP.....7
CRANKSHAFT CP.....9
CYLINDER HEAD AY.....7

D
DIODE RECTIFIER CP.....41
DOWEL PIN.....7
DUCT CASE.....31

E
ELEMENT.....27

END COVER.....11
EXHAUST PIPE.....19
EXHAUST PIPE CP.....23
EXHAUST VALVE.....23

F
FILTER.....17
FLANGE BOLT.......7, 9, 11, 23, 29, 31, 39, 41, 
45

FLANGE BOLT M6X16.....17
FLANGE BOLT M6X25.....13
FLANGE BOLT M8X16.....13
FLANGE NUT.....23, 35
FLOAT C/U CP10.....45
FLYWHEEL CP.....39
FRAME.....13
FRONT BRACKET.....11
FUEL COCK.....17
FUEL GAUGE.....17
FUEL PIPE.....17
FUEL PIPE,EPA.....17
FUEL TANK.....17
FUEL TANK CAP.....17

G
GASKET.....7
GASKET 1.....23
GASKET 2.....23
GASKET 3.....23
GASKET CP(MUFFLER).....23
GASKET(HEAD).....7
GASKET(MUFFLER).....23
GASKET(ROCKET COVER).....7
GOVERNOR GEAR CP.....7
GOVERNOR ROD.....29
GOVERNOR SHAFT CP.....29
GOVERNOR SLEEVE CP.....7
GOVERNOR SPRING.....29

H
HANDLE.....13
HANDLE BRACKET.....13
HANDLE PLUG.....13
HEXAGON BOLT M10X260.....11
HEXAGON BOLT M6X10.....11, 19
HEXAGON FLANGE BOLT M6X12.....13
HEXAGON FLANGE BOLT M6X8.....19
HEXAGON FLANGE BOLT M8X25.....11
HEXAGON FLANGE BOLT M8X60.....13
HEXAGON NUT M10.....13
HEXAGON NUT M8.....19
HOUR METER.....15

I
IGNITION COIL CP.....39
INSULATOR CP.....23
INTAKE VALVE.....23

K
KEY.....15

L
LABEL(BATTERY).....41
LABEL(FUEL COCK).....21
LABEL(TRADE MARK).....31
LABEL(WARNING).....31
LABEL,CAUTION.....21
LABEL,NOISE.....21
LABEL,OIL LEVEL WARNING.....21
LABEL,SPEC.....21
LABEL,TRADE MARK.....21
LABEL,WARNING.....21

M
MAGNETO AY.....39
MAINBEARING COVER.....7
MOUNT.....13
MUFFLER.....19
MUFFLER COVER.....19
MUFFLER GUARD.....19
MUFFLER SHOCK PAD.....19

N
NUT.....23, 29, 41
NUT FLANGE.....13, 15
NUT FLANGE M8.....13
NUT M6.....15
NYLON WASHER.....13

O
O-RING.....23
OIL GUAGE AY.....7
OIL SEAL.....7
OIL SENSOR CP.....45

P
PIN.....13
PIN(CAM SHAFT)CP.....23
PIN(ROCKER)CP.....23
PIN(TENTIONER).....23
PIPE KNOCK.....7
PISTON.....9
PISTON PIN.....9
PISTON RING SET.....9
PLUG.....7

R
REAR BRACKET.....11
RECOIL STARTER AY.....33
RELEASE LEAVER.....23
RETAINER PLATE.....7
RETURN SPRING.....23
RING GEAR.....39

04/15 - 49 - SGX75

Part Description Index



ROCKER ARM(EX)AY.....23
ROCKER ARM(IN)AY.....23
ROCKER COVER CP.....7
ROD SPRING.....29
ROLL PIN.....23
ROTOR AY.....11
RUBBER FEET.....13
RUBBER GASKET.....13, 17
RUBBER HANDLE.....13
RUBBER PIPE.....23
RUBBER,TANK.....17

S
SCREW.....29
SCREW AND WASHER.....39
SCREW AND WASHER AY.....41
SCREW M3.5×5.....19
SCREW M6X12.....11
SELF LOCK NUT.....29
SHAFT WHEEL.....13
SHIELD PLATE (O/S).....45
SPACER.....13
SPARK ARRESTER.....19
SPARK PLUG.....39
SPARK PLUG CAP.....39
SPEED CONTROL LEVER.....29
SPONGE PROTECTOR.....24
SPRING PIN.....23
SPRING RETAINER.....23
SPRING WASHER.....11, 41
SPRING(TENTIONER).....23
STARTING MOTOR AY.....43
STATOR AY.....11
STATOR COVER.....11
STEM SEAL.....7
STUD.....7, 23
SUPPORT FEET.....13
SUS FLANGE BOLT M6X10.....13
SUS FLANGE BOLT M8X25.....19
SUS FLANGE NUT.....13, 15
SWITCH.....15, 41

T
TAPPING BOLT.....45
TAPPING SCREW.....45
TENTIONER.....23
TIMING CHAIN CP.....23

V
VALVE GUIDE.....7
VALVE SPRING.....23

W
WASHER.....13, 29, 41
WASHER 6.....17
WHEEL.....13
WIRE 1 CP.....39
WIRE 5 CP.....41
WIRE CLAMP.....45
WIRE HARNESS.....15
WOODRUFF KEY.....9

SGX75 - 50 - 04/15

Part Description Index  (continued)



This Page Intentionally Left Blank

04/15 - 51 - SGX75



PRINTED IN THE USA

Subaru Industrial Power Products
905 Telser Road - Lake Zurich, IL 60047
Phone 847-540-7300 - Fax 847-438-5012
e-mail: sales@subarupower.com - www.subarupower.com


